



| POS | QTY | PARTNUMBER | BESKRIVELSE | DESCRIPTION |
|-----|-----|------------|------------------------|---------------------|
| 1 | 1 | 408997 | ARM | LEVER |
| 2 | 1 | 408998 | VÆGT | WEIGHT |
| 3 | 6 | 90102744 | SÆTBOLT 8.8 M8X25 FZ | SET BOLT M8X25 FZ |
| 4 | 1 | 408999 | ARM FOR VÆGT | LEVER |
| 5 | 1 | 90102870 | STÅLBOLT 8.8 M5X30 FZ | STEEL BOLT M5X30 FZ |
| 6 | 22 | 90122180 | FLANGEMØTRIK M8 FZ | COLLAR NUT M8 FZ |
| 7 | 22 | 90102210 | TANDSKIVE INDRE M8 FZ | TOOTHED DISC M8 FZ |
| 8 | 1 | 409000 | RAMME | FRAME |
| 9 | 2 | 409001 | SPLIT | COTTER |
| 10 | 2 | 404369 | FJEDERSPLIT 4MM | SPRING COTTER 4MM |
| 11 | 1 | 409003 | BESLAG | BRACKET |
| 12 | 1 | 409004 | BESLAG | BRACKET |
| 13 | 2 | 90152100 | SORTBOLT 10.9 M8X45 FZ | STEEL BOLT M8X45 FZ |
| 14 | 1 | 409005 | BESLAG | BRACKET |
| 15 | 1 | 90100660 | STÅLMØTRIK 8.8 M5 FZ | STEEL NUT M5 FZ |
| 16 | 15 | 90102911 | STÅLBOLT 8.8 M8X20 | STEEL BOLT M8X20 |
| 17 | 15 | 409006 | RIVETAND | PRONG |
| 18 | 1 | 409007 | PLASTIK HÆTTE | HOOD |